
F

G

H

I

J

A

B

C

D

E

F

Rev. 5

K

E

G
H

D

C

B

A

F

J

D I

E

G
H

D

C

B

A

F

J

D I





Stock
min.

211 311 411 422 SAV

1

1

1 1

1

1

1 1

316039
CAGE DE CMDE 311
RAHMEN BEDIENPANEL 311
FRAME CONTROL PANEL 311

KIT GEHAUSE 411 / 422
KIT CARROSERIE 411 / 422
KIT HOUSING 311
KIT GEHAUSE 311

216222

316222

416222
KIT HOUSING 411/422

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per model
Désignation / Bezeichmung / Designation

KIT CARROSERIE 311
KIT HOUSING 211
KIT GEHAUSE 211
KIT CARROSERIE 211

216039
CAGE DE CMDE 211 
RAHMEN BEDIENPANEL 211
FRAME CONTROL PANEL 211

416039
CAGE DE CMDE 411/422
RAHMEN BEDIENPANEL 411/422
FRAME CONTROL PANEL 411/422

2

D
ét

ai
l /

 
Pos.

Part No.

No article
Artikel-Nr

1

1

2

4

6 6 6 6

2

2

2 2

8 8 8 8

2 2 2 2

Date Index
03/12/2008

FHD A

4

3

211242
SUPPORT PIED / ROULETTE 211
FUSSHALTER / ROLLE 211
LEG HOLDER / CASTOR HOLDER 211

FRAME CONTROL PANEL 411/422

Sous réserve de changements d'article / Artikel änderungen / Part ..

LEG HOLDER / CASTOR HOLDER 311

Pièce de rechange / Erazteile / Spare parts

SUPPORT PIED / ROULETTE 411/422
FUSSHALTER / ROLLE 411/422

401203

PLAT HEAD SCREW 90° M4X10

411242

311242
SUPPORT PIED / ROULETTE 311
FUSSHALTER / ROLLE 311

A

09401502
VIS TETE CONIQUE 90° M4X10
SENKKOPFSCHRAUBE 90° M4X10

LEG HOLDER / CASTOR HOLDER 411/422
VIS T. 6P M5X12
SCHRAUBE 6K M5X12
SCREW 6P M5X12

A

401188
PIED ROND A PRESSION
RUNDER TURSTOPPER
ROUNDE DOORSTOPPER

Carroserie / Gehäuse / Housing
N° liste Page 1/4

1

2

4

3

3

4

1

2

4

3

3

4



211 311 411 422 SAV
Stock
min.

1 1 1 1

1 1 1 1

1 1 1 1

1 1 1 1

1 1 1 1

2 2 2 2

4 4 4 4

1 1 1 1216225

2162235

5,1

5,2

401190

5,3

Part No. Number of parts per model

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro ModelPos.
No article

Désignation / Bezeichmung / Designation

AIMANT  ROND EN CAGE
RUNDMAGNET
ROUND MAGNET

PROFIL SCHARNIER TURE SET
SET PROFIL HINGE DOOR

400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12

211023
PROFIL CHARNIERE PORTE

6,1

6,2

SET EQUERRE BASSE CHARNIERE PORTE
UNTERES WINKELBLECT TURSCHARNIER SET
SET LOWER ANGLE PLATE DOOR HINGE

400685
ECROU DE SECURITE 6P M3

VIS A TETE FRAISEE 90° M3X10
SENKKOPFSCHRAUBEN KREUZ 90° M3X10

LOCK NUT 6P M3
SET PROFIL CHARNIERE PORTE

PROFIL SCHARNIER TURE
PROFIL HINGE DOOR

RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

SET AIMANT  ROND EN CAGE
RUNDMAGNET SET
SET ROUND MAGNET

EQUERRE BASSE CHARNIERE PORTE

SICHERUNGSMUTTER 6K M3

FLAT HEAD SCREW 90° CR. M3X10
400882

2162246

7
5

8

6

5.3

5.2 5.1

6.1

6

5

1 1 1 1

2 2 2 2

1

1

1 1

8 8 8 8

Date Index
03/12/2008

FHD A

7,1

7,2

8

411014
PANNEAU FERMETURE ARRIERE 411/422
ABDECKUNG RUECKSEITE 411 /422
REAR COVER 411/422

211014
PANNEAU FERMETURE ARRIERE 211
ABDECKUNG RUECKSEITE 211
REAR COVER 211

311014
PANNEAU FERMETURE ARRIERE 311
ABDECKUNG RUECKSEITE 311
REAR COVER 311

VIS TETE CONIQUE 90° M4X10
SENKKOPFSCHRAUBE 90° M4X10
PLAT HEAD SCREW 90° M4X10

211022
LOWER ANGLE PLATE DOOR HINGE

400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12
RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

09401502

Carroserie / Gehäuse / Housing A

EQUERRE BASSE CHARNIERE PORTE
UNTERES WINKELBLECT TURSCHARNIER

A

Sous réserve de changements d'article / Artikel änderungen / Part ..
Pièce de rechange / Erazteile / Spare parts N° liste Page 2/4

5

7

8

6

5.3

5.2 5.1

6.2

6.1

7.17.2

8

6

7

5

5

7

8

6

5.3

5.2 5.1

6.2

6.1

7.17.2

8

6

7

5



211 311 411 422 SAV
Stock
min.

2 2 2 2

2 2 2 2

4 4 4 4

1 1 1

2 2 2

2 2 2

16 16 1 2

16 16 16 16

12,3

9

10

VIS T. 6P M5X12
SCHRAUBE 6K M5X12
SCREW 6P M5X12

401103*
RONDELLE PLANE D5.3/15X1.2
UNTERLASSCHEIBE D5.3/15X1.2

400878
ROULETTE PIVOTANTE AVEC FREIN . AVANT
SCHWENKBARE ROLLE , VORNE
SWIVELING CASTORS , FRONT

WASCHER D5.3/15X1.2

401203

OC
KIT ROULETTES
KIT BOCKROLLEN
KIT CASTORS
ROULETTE FIXE . ARRIERE
ROLLE FEST, HINTEN400877
CASTORS FIX , READ

101572
PIED BATEAU
FUSS SCHIFFSLOSUNG
FOOT BOAT

401361
PIED ARRIERE FRITEUSE
HINTERER FUSS FRITEUSE
REAR LEG FRYER

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro Model
Part No. Number of parts per model

401189
PIED  FRITEUSE
FUSS FRITEUSE
LEG FRYER

Pos.
No article

Désignation / Bezeichmung / Designation

11

12

12,1

12,2

9

109

Date Index
03/12/2008

FHD A

A

Page 3/4

Carroserie / Gehäuse / Housing A

Pièce de rechange / Erazteile / Spare parts
Sous réserve de changements d'article / Artikel änderungen / Part ..

N° liste

11

9

109

12

12.1 12.2

11

9

109

12

12.1 12.2



Stock
min.

211 311 411 422 SAV

1

1

1 1

1 1 1 2

1 1 1 2

Pos.
No article

Désignation / Bezeichmung / Designation

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro Model
Part No. Number of parts per model

D
ét

ai
l /

 

1

216039
CAGE DE COMMANDE 211
GEHAUSEKASTEN DES STEUERPANELS 211
HOUSING BOX OF THE CONTRÔLE PANEL 211

316039
CAGE DE COMMANDE 311
GEHAUSEKASTEN DES STEUERPANELS 311
HOUSING BOX OF THE CONTRÔLE PANEL 311

416039
CAGE DE COMMANDE 411/422
GEHAUSEKASTEN DES STEUERPANELS 411/422
HOUSING BOX OF THE CONTRÔLE PANEL411/422

09530028
BRIDE A CHAPEAU
DECKELSCHELLE
CAP CLAMP

09404206
VIS A TOLE D3.2X22
CHRAUBE D3.2X22

2

1

4

2

3

1 1 1 2

2 2 2 2

1 1 1 2

Date Index
03/12/2008

FHD A

09404206 CHRAUBE D3.2X22
SCREW  D3.2X22
VIS SANS TETE FENDU  M4X16
SCHRAUBE OHNE KOPF M4X16
SCREW WITHOUT HEAD M4X16

214203
PASSE CABLE A MENBRANNE DG36
KABEL DURCHFUEHRUNG DG36
CABLE BUSH (SOCKET) DG36

214190

9

 Pièce de rechange / Erazteile / Spare parts N° liste Page 4/4

Carroserie / Gehäuse / Housing A

A

3

4

5

6

7

8

Sous réserve de changements d'article / Artikel änderungen / Part ..

1

4

4

2

3

32

A

1

4

4

2

3

32



Stock
min.

211 311 411 422 SAV

1

1

1

1

1

1

426014

216014

316014

416014

1

2

D
ét

ai
l /

 
Pos.

Part No.

No article
Artikel-Nr

MANTAEU D'ISOLATION 411/422

WANNE MONT.   211
CUVE ASS           211

CUVE ASS           422
WANNE MONT.   422

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per model
Désignation / Bezeichmung / Designation

VAT ASS.              311
WANNE MONT.   311
CUVE ASS           311
VAT ASS.              211

VAT ASS.              411

311221
MANTAEU D'ISOLATION  311
ISOLATIONMANTEL 311
CASING ISOLATION 311

211221

CUVE ASS           411

MANTAEU D'ISOLATION  211
ISOLATIONMANTEL 211
CASING ISOLATION 211

VAT ASS.              422

WANNE MONT.   411

2

1

4
3

2

1 1

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

Date Index
03/12/2008

FHD A

B

RUBAN ALUMINIUM (50M)
STICKER ALUMINUM (50M)

SET OELHAHNEN
SET CON. DRAIN VALVE

AUSLAUFEINSATZ G1"

214007

VANNE
OELABLASSHAHN G1"
DRAIN VALVE G1"

401101

4,1

4,2

3

411221
MANTAEU D ISOLATION  411/422
ISOLATIONMANTEL 411/422

KABELKANAL
CABLE CHANNEL

OUTLET NIPPLE G1"

Cuve / Wanne / Vat

211201

MUTTER 6KANT G1" H=4.5mm
NUT HEX. G1" H=4.5mm

216226

 Pièce de rechange / Erazteile / Spare parts

CONTRE ECROU  6P G1" H=4.5mm

SET D'ECHANGE VANNE

Sous réserve de changements d'article / Artikel änderungen / Part ..

B

N° liste Page 1/2

4

4,3 211055
MAMELON DE VANNE 1"

CANAL PAUSE CABLE

CASING ISOLATION 411/422

214188*
RUBAN ALUMINIUM  (50m)

2

1

4
3

4.1

4.2

4.3

2

4

B

2

1

4
3

4.1

4.2

4.3

2

4



Stock
min.

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1

401103

400643

UNTERLASSCHEIBE D5.3/15X1.2

216040 ABDECKBLECH ABLASSHAHN       211

4,6 401108

4,7 211043

4,9

TOLE FERMETURE VANNE ASS.      211

TOLE FERMETURE VANNE ASS 311

211041
TUBE DE VANNE
VERLANGERUNG ABLASSHAHN
DRAIN VALVE EXTESNION

4,5 211042
AXE DE VANNE

VALVE AXIS
HAHNACHSE

4

COVER METAL SHEET VALVE CLOSING  211

4,8
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M5X12
LINSENKOPFSCHRAUBE ECO-FIX M5X12
RAISED COUNTERSUNK HEAD SCREW ECO-FIX M5X12

WASCHER D5.3/15X1.2

OELABLASSHAHN G1"

VIS T. CYL. 6P  CREUX           M3X5

4,4

ZYLINDERKOPFSCHRAUBEN MIT INNENSECHSKANT  M3X5
CYLINDER INHEX. HEAD SCREW
POIGNEE DE VANNE

DRAIN VALVE G1"

RONELLE PLANE D5.3/15X1.2

Number of parts per model
Artikel-Nr Anzahl Teile pro ModelPos.
No article

Désignation / Bezeichmung / Designation
Nombre de pièces pae modele

Part No.

4.7

4.6
4.4

4.5

4.6

4.8 & 4.9

5

1

1

1

1 1 1 2

2 2 2 4

Date Index
03/12/2008

FHD A

D
ét

ai
l /

 

6

7

5
COVER METAL SHEET VALVE CLOSING  411

COVER METAL SHEET VALVE CLOSING  422

600467

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste Page 2/2

Cuve / Wanne / Vat B

316040

TOLE FERMETURE VANNE ASS.     422

TOLE FERMETURE VANNE ASS.     311

ABDECKBLECH ABLASSHAHN       311

COVER METAL SHEET VALVE CLOSING  311

416040
TOLE FERMETURE VANNE ASS.     411

ABDECKBLECH ABLASSHAHN      411

426040

09441002
RIVET POP TETE BOMBEE D3.2X7.9
POPNIETE  LINSENKOPF D3.2X7.9
POP RIVET RAISED COUNTERSUNK HEAD D3.2X7.9

ABDECKBLECH ABLASSHAHN       422

VEROUILLAGE DE VANNE ASS.
VERRIEGELUNG MON.
SAFETY LOCK

4.7

4.6
4.4

4.5

4.6

4.8 & 4.9

6

5

6

7

B

4.7

4.6
4.4

4.5

4.6

4.8 & 4.9

6

5

6

7



Stock
min.

211 311 411 422 SAV

1 2*

1

1 (1)*

Pos.
Part No.

No article
Artikel-Nr

1

2

D
ét

ai
l /

 

* Avec option pompe / Mit pumpsystem / With pump system

BEHALTER MONTIERT 211
BAC ASSEMBLEE 211

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per model
Désignation / Bezeichmung / Designation

BEHALTER MONTIERT 411
BAC ASSEMBLEE 411
OIL CANTAINER MOUNTED 311
BEHALTER MONTIERT 311
BAC ASSEMBLEE 311
OIL CANTAINER MOUNTED 211

OIL CANTAINER MOUNTED 411

211045

311045

411045

1

3

3.2

3.33

1 1 1 2(1)

1 1 1 2(1)

2 2 2 4(2)

2 2 2 4(2)

2 2 2 4(2)

Date Index
03/12/2008

FHD A

C

PLANE WASCHER D8.4/20X2

Tiroir / Schubladenführung / Drawer

DICHT SCHEIBE FIREFLY D8/17X1

C

09411117
RONDELLE PLANE D8.4/20X2
UNTERLAGSCHEIBE D8.4/20X2

3,1

 Pièce de rechange / Erazteile / Spare parts

400804
POIGNEE POUR BAC
HANDGRIFF FUER OELBEHALTER
HANDLE FOR OIL CONTAINER

JOINT FIREFLY D8/17X1

EXCHANGE SET HANDLE FOR OIL CONTAINER
3 216227

3,3

3,5

09411015
CASKETWASCHER D8.4/20X2

SET D'ECHANGE POIGNEE BAC
AUSTAUSCHSET HANDGRIFF FUER OELBEHALTER

Sous réserve de changements d'article / Artikel änderungen / Part ..

3,2 400859
VIS T. 6P M8X10
SCHRAUBE 6K M8X10
SCREW 6P M8X10

3,4

N° liste Page 1/2

1

3

3.2

3.3

3.4

3.1

3

C

1

3

3.2

3.3

3.4

3.1

3



Stock
min.

211 311 411 422 SAV

1 2*

1

1 (1)*

1 1 1 2 (1)

D
ét

ai
l /

 

1

216006

316006

416006
DRAWER 411

TIROIR 411
SCHUBLADENFUHRUNG 411

SCHUBLADENFUHRUNG 211422
DRAWER 211/422

2

Pos.
No article

3

Artikel-Nr
Part No.

101460
EQUERRE RAIL DROITE
WINKELBLECH-SCHIENE-RECHTS
ANGLE PLATE-RAIL RIGHT

* Avec option pompe / Mit pumpsystem / With pump system

TIROIR 211/422

Anzahl Teile pro Model
Number of parts per model

Désignation / Bezeichmung / Designation

TIROIR 311
SCHUBLADENFUHRUNG 311
DRAWER 311

Nombre de pièces pae modele

1

1 1 1 2 (1)

8 8 8 16

Date Index
03/12/2008

FHD A C

5

C

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste Page 2/2

Tiroir / Schubladenführung / Drawer

4

09441022
RIVET POP TETE BOMBEE D4.8X8.9
POPNIETE  LINSENKOPF D4.8X8.9
POP RIVET RAISED COUNTERSUNK HEAD D4.8X8.9

101461
EQUERRE RAIL GAUCHE
WINKELBLECH-SCHIENE-LINKS
ANGLE PLATE-RAIL LEFT

1

4

3

5

C
1

4

3

5



No article Stock
Artikel-Nr min.
Part No.

211 311 411 422 SAV

216266 1

316264 1

401357 1

426266 1

211208 1

311208 1

411208 1

91803813

91803813

From serial 
number                  
Du numéro 
matricule               
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

FACE CMDE 411

MAIN CONTROL VISION 211
STEUERUNG VISION 211

MAIN CONTROL VISION 411
CMDE VISION 422
STEUERUNG VISION 422
MAIN CONTROL VISION 422

CMDE VISION 211

STEUERUNG VISION 411
CMDE VISION 411
MAIN CONTROL VISION 311

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per modelDésignation / Bezeichmung / Designation

STEUERUNG VISION 311
CMDE VISION 311

FACE PANEL 311

FACE CMDE 211
FRONT PANEL 211
FACE PANEL 211
PACE CMDE 311
FRONT PANEL 311

FRONT PANEL 411
FACE PANEL 411

2

Pos.

1

D
ét

ai
l /

 

91803813

91803813

1

2

4

5 6

422208 1

216210 1 1 1 1

211031 2 2 2 2

400431 4 4 4 4

211234 4 4 4 8

211216 1 1 1 2

Date Index
03/12/2008

FHD A

D

FACE PANEL 422

4

SEALING CONTROL

VIS FRIFRI M3X16

Sous réserve de changements d'article / Artikel änderungen / Part ..

CHARNIERE CMDE
SCHARNIER
SET HINGE

Page 1/4N° listePièce de rechange / Erazteile / Spare parts

FACE CMDE 422
FACE PANEL 411

FRONT PANEL 422

LINSENKOPFSCHRAUBE ECO-FIX M4X12
RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

JOINT DE COMMANDE

3

3,1

3,2

5

SET CHARNIERE CMDE
SCHARNIERSET
HINGE

DICHTUNG PANEL

SCHRAUBE FRIFRI M3X16
SCREW FRIFRI M3X16

D

VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12

Commande + Cage / Gehäusekasten + steuerpanel / Control unit + box

1

2

4

4

5

5 6

3.2

3.1

3

3

1

2

4

4

5

5 6

3.2

3.1

3

3



No article Stock
Artikel-Nr min.
Part No.

211 311 411 422 SAV

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2216221 91803813

From serial 
number                  
Du numéro 
matricule               
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

7

STECKER 1.5 / 11  POLIG
CONNECTOR 1.5 / 11 POLES

214199

216192

214182

CONNECTEUR PCB 2.5 / 7 PAULES

CONNECTEUR PCB 1.5 / 7 PAULES

216206

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per modelDésignation / Bezeichmung / Designation

CONTROL CABLE ELEGANCE

COMMANDE VISION
STEUERUNG VISION
CONTROL PANEL VISION
AUTOCOLLANT VISION FRIFRI

Pos.

AUFKLEBER VISION FRIFRI
STICKER VISION FRIFRI

CONNECTORS FOR CONTROL CABLE VISION / BASIC+
CABLE DE COMMANDE ELEGANCE

CONNECTEUR PCB 1.5 / 11 PAULES

CONNECTEURS POUR CABLE COMMANDE VISION / BASIC+
STECKERS FÜR STEUERKABEL VISION / BASIC+

214108

2141977,2

STECKER 2.5 / 7 POLIG
CONNECTOR 2.5 / 7 POLES

6

6,1

CONNECTEURS POUR CABLE COMMANDE VISION / BASIC+
STECKERS FÜR STEUERKABEL VISION / BASIC+

STECKER 1.5 / 7 POLIG
CONNECTOR 1.5 / 7 POLES

STEUERKABEL  ELEGANCE7,1

8

7,3

7,4

CONNECTORS FOR CONTROL CABLE VISION / BASIC

214198

91803812

91803812

6

7.1 <91803812
8

7.1 >91803813

7

13

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

Date Index
03/12/2008

FHD A

14

DVA193ZR10

7,3 214198

214196 91803813

7,2 214197

CONNECTOR 1.5 / 11 POLES

CONNECTEUR PCB 1.5 / 7 PAULES

CONNECTEUR PCB 1.5 / 11 PAULES

CABLE DE COMMANDE
STEUERKABEL

CONNECTOR 1.5 / 7 POLES

STECKER 1.5 / 11  POLIG
CONNECTOR 1.5 / 11 POLES
CONNECTEUR PCB 1.5 / 11 PAULES

PROTECTION COMMANDE

STECKER 1.5 / 11  POLIG

STECKER 1.5 / 7 POLIG

Page 2/4

Cage de commande / Gehäusekasten steuerpanel / Housing box control panel D

Sous réserve de changements d'article / Artikel änderungen / Part ..

D

PLATINENSCHUTZ
CONTROL PANEL PROTECTION

Pièce de rechange / Erazteile / Spare parts N° liste

CONTROL CABLE

7,4 214199

13

7,1

CONNECTORS FOR CONTROL CABLE VISION / BASIC+

6

7.4

7.3

7.2

7.2 7.

7.4

7.1 <91803812
8

7.1 >91803813

7

13

6

7.4

7.3

7.2

7.2 7.

7.4

7.1 <91803812
8

7.1 >91803813

7

13



No article Stock
Artikel-Nr min.
Part No.

211 311 411 422 SAV

216265 1

316263 1

401356 1

426265 1

211208 1

311208 1

411208 1

From serial 
number                  
Du numéro 
matricule               
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

Pos. Désignation / Bezeichmung / Designation

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per model

D
ét

ai
l /

 

1

CMDE BASIC+ 211
STEUERUNG BASIC+ 211
MAIN CONTROL BASIC+ 211
CMDE BASIC+ 311
STEUERUNG BASIC+ 311
MAIN CONTROL BASIC+ 311

CMDE BASIC+ 422
STEUERUNG BASIC+ 422
MAIN CONTROL BASIC+ 422

CMDE BASIC+ 411
STEUERUNG BASIC+ 411
MAIN CONTROL BASIC+ 411

2

FACE CMDE 211
FRONT PANEL 211
FACE PANEL 211
PACE CMDE 311
FRONT PANEL 311
FACE PANEL 311
FACE CMDE 411
FRONT PANEL 411

91803813

91803813

91803813

91803813

1

2

4

5 6

8

422208 1

216210 1 1 1 1

211031 2 2 2 2

400431 4 4 4 4

211234 4 4 4 8

Date Index
03/12/2008

FHD A

D

FACE PANEL 411
FACE CMDE 422
FRONT PANEL 422
FACE PANEL 422

3
SET CHARNIERE CMDE
SCHARNIERSET
HINGE

3,1
SET HINGE

3,2

CHARNIERE CMDE
SCHARNIER

VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12

N° liste

4
VIS FRIFRI M3X16
SCHRAUBE FRIFRI M3X16
SCREW FRIFRI M3X16

RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

Page 3/4

Commande + Cage / Gehäusekasten + steuerpanel / Control unit + box D

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts

1

2

4

3

3.2

3.1

3

4

5

5 6

8

1

2

4

3

3.2

3.1

3

4

5

5 6

8



No article Stock
Artikel-Nr min.
Part No.

211 311 411 422 SAV

211216 1 1 1 2

216191 1 1 1 2

214184 1 1 1 2

216206 1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

214197

214198

214199

214108

JOINT DE COMMANDE
DICHTUNG PANEL
SEALING CONTROL

Anzahl Teile pro Model
Number of parts per model

Pos. Désignation / Bezeichmung / Designation

Nombre de pièces pae modeleFrom serial 
number                  
Du numéro 
matricule               
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

5

6
COMMANDE BASIC+
STEUERUNG BASIC+
CONTROL PANEL BASIC+

6,1
AUTOCOLLANT BASIC+  FRIFRI
AUFKLEBER BASIC+ FRIFRI
STICKER BASIC+ FRIFRI

STECKER 1.5 / 7 POLIG

7
CABLE COMMANDE VISION ET BASIC+
STEUERKABEL  VISION / BASIC+
CONTROL CABLE VISION / BASIC+

CONNECTOR 1.5 / 11 POLES

7,1
CABLE DE COMMANDE ELEGANCE
STEUERKABEL  ELEGANCE
CONTROL CABLE ELEGANCE

7,2
CONNECTEUR PCB 1.5 / 7 PAULES

7,4
CONNECTEUR PCB 2.5 / 7 PAULES
STECKER 2.5 / 7 POLIG

CONNECTOR 1.5 / 7 POLES

7,3
CONNECTEUR PCB 1.5 / 11 PAULES
STECKER 1.5 / 11  POLIG

91803812

91803812

6

77.1 <91803812

9

7.1 >91803813

10

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

Date Index
03/12/2008

FHD A

10 DVA193ZR10
PROTECTION COMMANDE
PLATINENSCHUTZ
CONTROL PANEL PROTECTION

7,3 214198

7,4 214199

216221 91803813

214000

7,2 214197

Sous réserve de changements d'article / Artikel änderungen / Part ..

,
CONNECTOR 2.5 / 7 POLES

9
CONNECTEURS POUR CABLE COMMANDE VISION / BASIC+
STECKERS FÜR STEUERKABEL VISION / BASIC+
CONNECTORS FOR CONTROL CABLE VISION / BASIC+

8
BOUTON DE CMDE
DREHKNOPF
CONTROL KNOB

CONNECTEUR PCB 1.5 / 11 PAULES
STECKER 1.5 / 11  POLIG
CONNECTOR 1.5 / 11 POLES

CONNECTEUR PCB 1.5 / 7 PAULES
STECKER 1.5 / 7 POLIG
CONNECTOR 1.5 / 7 POLES

7,1
CABLE DE COMMANDE
STEUERKABEL
CONTROL CABLE

CONNECTEUR PCB 1.5 / 11 PAULES
STECKER 1.5 / 11  POLIG
CONNECTOR 1.5 / 11 POLES

214196 91803813

Page 4/4

Commande + Cage / Gehäusekasten + steuerpanel / Control unit + box D

D

 Pièce de rechange / Erazteile / Spare parts N° liste

6

7.4

7.3

7.2

7.2 7.3

7.4

77.1 <91803812

9

7.1 >91803813

10

D

6

7.4

7.3

7.2

7.2 7.3

7.4

77.1 <91803812

9

7.1 >91803813

10



No article Stock
Artikel-Nr min.
Part No.

211 311 411 422 SAV

216219 1 1

216220 1 1

416263 1

416264 1

426263 1

426264 1

1 1

From serial 
number                   
Du numéro 
matricule                
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

GEHAUSE STROMANSSCHUSSKASTEN 411 (440V)
POWER BOX 411 (440V)
CAISSON PUISSANCE 422 (230V)
GEHAUSE STROMANSSCHUSSKASTEN 422 (230V)
POWER BOX 422 (230V)
CAISSON PUISSANCE 422 (440V)

GEHAUSE STROMANSSCHUSSKASTEN 211/311 (440V)
CAISSON PUISSANCE 211/311 (440V)
POWER BOX 211/311 (230V)

CAISSON PUISSANCE 411 (440V)
POWER BOX 411 (230V)
GEHAUSE STROMANSSCHUSSKASTEN 411 (230V)
CAISSON PUISSANCE 411 (230V)

GEHAUSE STROMANSSCHUSSKASTEN 211/311 (230V)
CAISSON PUISSANCE 211/311 (230V)

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per modelDésignation / Bezeichmung / Designation

POWER BOX 211/311 (440V)

GEHAUSE STROMANSSCHUSSKASTEN 422 (440V)
POWER BOX 422 (440V)

211002
CAISSON PUISSANCE 211/311
GEHAUSE STROMANSCHLUSSKASTEN 211/311

1

D
ét

ai
l /

 

Pos.

91803813

91803813

91803813

91803813

91803813

91803813

1

2

3

4

8

1 1

1 1

1 1 2 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

Date Index
03/12/2008

FHD A

E

211016 OBERE ABDECKUNG STROMVERSORGUNG 24VDC
UPPER COVER POWER SUPPLY 24VDC

214117

FUSIBLE 1A 250V 6.3X32 
FEINSICHERUNG 1A 250V 6.3X32 
FUSE 1A 250V 6.3X32 

411002
CAISSON PUISSANCE 411/422
GEHAUSE STROMANSCHLUSSKASTEN 411/422
POWER BOX 411/422

E

N° liste Page: 1/6Pièce de rechange / Erazteile / Spare parts

Caisson puissance / Hochspannungsanschlusskasten / Power box

COUVERCLE SUPPORT ALIMENTATION 24VDC

211002 GEHAUSE STROMANSCHLUSSKASTEN 211/311
POWER BOX 211/311

POWER SUPPLY 440 VAC / 24VDC

214026
ALIMENTATION 230 VAC / 24VDC
STROMVERSORGUNG 230 VAC / 24VDC
POWER SUPPLY 230 VAC / 24VDC

214032

401363

FEINSICHERUNG 5X20 / 10AT
FUSE 5X20 / 10AT

3

2

FUSIBLE SECONDAIRE 5X20 / 10AT

ALIMENTATION 440 VAC / 24VDC
STROMVERSORGUNG 440 VAC / 24VDC

4

4,1

4,2

PHOTO ALIM.4

1

2

3

4

8

4.1

4.2

PHOTO ALIM.4

1

2

3

4

8

4.1

4.2



No article Stock
Artikel-Nr min.
Part No.

211 311 411 422 SAV

1 1 2 2

1 1 2 2

1 1 2 2

1 1 2 2

1 1 2 2

1 1 2 2

2 2 4 4

2 2 4 4

00500829

00500829

214078

400431

214059

214103

214105

214046

214058

214047

5

6

7

8

COUNTER NUT M12X1.5

RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

BASE FIXATION LIEN PLASTIQUE
PLASTIKBEFESTTIGUNG KABEL
PLASTICFIXING CABEL
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12

CONTRE ECROU M16X1.5
GEGEN, SICHERUNGSMUTTER M16X1.5
COUNTER NUT M16X1.5

GLAND / STUFF BOX M12X1.5  6.5-8
CONTRE ECROU M12X1.5
GEGEN, SICHERUNGSMUTTER M12X1.5

PRESSE ETOUPE M12X1.5 ∅6.5-8

STOPFBUCHSE M12X1.5  6.5-8

CONTRE ECROU M25X1.5
GEGEN, SICHERUNGSMUTTER M25X1.5
COUNTER NUT M25X1.5
PRESSE ETOUPE M16X1.5 ∅8-10.5

STOPFBUCHSE M16X1.5  8-10.5
GLAND / STUFF BOX M16X1.5  8-10.5

Pos. Désignation / Bezeichmung / Designation
Anzahl Teile pro Model

Number of parts per model

PRESSE ETOUPE M25X1.5 ∅12.5-20

STOPFBUCHSE M25X1.5  12.5-20
GLAND / STUFF BOX M25X1.5  12.5-20

From serial 
number                   
Du numéro 
matricule                
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

Nombre de pièces pae modele

6

7

8

5
10

17

1 1 2 2

3 3 6 6

2 2 4 4

1 1

1 1

2 2 4 4

Date Index
03/12/2008

FHD A

411011

400431

211001

214122

101018

211011

E

10

Caisson puissance / Hochspannungsanschlusskasten / Power box

VERSCHLUSSKAPPE 411/422

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste Page 2/6

E

9

CAPOT FERMETURE PUISSANCE 411/422

SICHERUNGSMUTTER 6K M5

CLOSING CAP 411/422
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12
RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

VIS A PORTEE T. BOMBEE CRUC. SPEC. M4X12
BECHERSCHR. KREUZ. SPEZ. M4X12
BUTTON HEAD SCREW SPEC. M4X12
CAPOT FERMETURE PUISSANCE 211/311
VERSCHLUSSKAPPE 211/311
CLOSING CAP 211/311

PLAQUETTE FIXATION PUISSANCE
BEFESTIGUNGSPLATTE
FIXING OLATE
ECROU DE SECURITE 6P M5

LOCK NUT 6P M5

6

7

8

5

9

10

11

17 6

7

8

5

9

10

11

17



No article Stock
Artikel-Nr min.
Part No.

211 311 411 422 SAV

214064 3 3 6 6

214069 1 1 1 1

214228 1 1 1 2

214196 1 1 1 2

214166 1 1 1 2

214076 1 1 2 2

1 1 2 2

91803813

From serial 
number                   
Du numéro 
matricule                
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

101743

15

16

17

18

11

12

13

14

LOCHVERSCHLUSS

CABLE LIAISON CORPS DE CHAUFFE
ANSCHLUSSKABEL ZUHEIZKOERPER
WIRES TO HEATING ELEMENTS

00500830

FERRITE POUR CABLE ∅10.5
FERRITE ZUM KABEL  10.5
FERRITE CABLE 10.5

CABLE COMMANDE CAISSON PUISSANCE
STEUERKABEL LEISTUNGSKASTEN
CONTROL CABLE

CLOSING CAP
BOUCHON FERMETURE

BORNE DERIVATION CERAMIQUE
PORZELLAN ANSCHLUSSKLEMME
DERIVATION CERAMIQUE

Number of parts per model

VIS T.6P AVEC FENTE M4X8
SCHLITZSCHRAUBE 6K M4X8
SLOTTER SCREW 6P M4X8

VIS T. CYLINDRIQUE BOMBEE CRUC. M5X20
ZILINDRISCHE LINSENKOPFSCHRAUBE M5X20
CYL. RAISED COUNTERSUNK HEAD SCREW M5X20

Pos. Désignation / Bezeichmung / Designation

Nombre de pièces pae modele
Anzahl Teile pro Model

12

13

14

Date Index
03/12/2008

FHD A

E

23

N° liste Page 3/6

Caisson puissance / Hochspannungsanschlusskasten / Power box E

19

20

21

Sous réserve de changements d'article / Artikel änderungen / Part ..

24

 Pièce de rechange / Erazteile / Spare parts

22

12

13

14

15

16

12

13

14

15

16



No article Stock
Artikel-Nr min.
Part No.

211 311 411 422 SAV

1 1 1 2

1 2(1)

1 1 1 2(1)

1 2(1)

1 1 1 2

1 1 2

1 1 1 2(1)

216172

211003

From serial 
number                   
Du numéro 
matricule                
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

216004

216070

216071

D
ét

ai
l /

 

1

EQUERRE PUISSANCE 3NAC 400V 7.5-11KW

EQUERRE FOND SUPPORT CONTACTEUR STANDARD
BODENWINKELPLATTE SCHUTZHALTER STANDARD

ANSCHLUSSINKELPLATTE 3AC 440V 18-22KW
POWER UNIT 3AC 440V 18-22KW
EQUERRE PUISSANCE 3AC 230V 7.5-18KW
ANSCHLUSSINKELPLATTE 3AC 230V 7.5-18KW216173

POWER UNIT 3AC 230V 11.4-22KW
216174

ANSCHLUSSINKELPLATTE 3AC 440V 9-15KW
POWER UNIT 3AC 440V 9-15KW
EQUERRE PUISSANCE 3AC 440V 18-22KW

POWER UNIT 3AC 230V 7.5-18KW
EQUERRE PUISSANCE 3AC 230V 11.4-22KW
ANSCHLUSSINKELPLATTE 3AC 230V 11.4-22KW

POWER UNIT 3NAC 400V 7.5-11KW
EQUERRE PUISSANCE 3NAC 400V 18-22KW
ANSCHLUSSINKELPLATTE 3NAC 400V 18-22KW
POWER UNIT 3NAC 400V 18-22KW
EQUERRE PUISSANCE 3AC 440V 9-15KW

Anzahl Teile pro Model
Number of parts per model

ANSCHLUSSINKELPLATTE 3NAC 400V 7.5-11KW

Pos.
Désignation / Bezeichmung / Designation

Nombre de pièces pae modele

2

1

5

34

1 1 1 2(1)

1 1(0)

1 1 2 2

2 2 4 4

2 2 4 4

2 2 4 4

1 1 1 2(1)

Date Index
03/12/2008

FHD A

401039

101334

211003

4

5

RIVET POP TETE BOMBEE D4X6.1

Page: 4/6

Caisson puissance / Hochspannungsanschlusskasten / Power box E

Pièce de rechange / Erazteile / Spare parts

3

91202163

91202163

215137

N° liste

PRESSE ETOUPE M25X1.5  12.5-20
STOPFBUCHSE M25X1.5  12.5-20
GLAND / STUFF BOX M25X1.5  12.5-20

E

CONTACTEUR DIL M( c ) 17 
SCHUTZ  DIL M( c ) 17 
CONTACTOR   DIL M( c ) 17 

214047

215138

POPNIETE  LINSENKOPF D4X6.1
POP RIVET RAISED COUNTERSUNK HEAD D4X6.1

CONTACTEUR DIL M( c ) 25
SCHUTZ  DIL M( c ) 25
CONTACTOR DIL M( c ) 25

2

BODENWINKELPLATTE SCHUTZHALTER STANDARD
GROUND ANGLEPLATE CONTACTOR HOLDER STANDARD
EQUERRE FOND SUPPORT CONTACTEUR 411/422
BODENWINKELPLATTE SCHUTZHALTER 411/422
GROUND ANGLEPLATE CONTACTOR HOLDER 411/422

411003

BORNIER MONTE SUR RAIL WAGO
ANSCHLUSSKLEMME AUF WAGO
TERMINAL MOUNTED ON WAGO RAIL

3

2

1

5

34

4

3

2

1

5

34

4



Stock
min.

Part No.
211 311 411 422 SAV

1 1 1 2(1)

1 1 1 2(1)

1 1 1 2(1)

1 1 2 2

2 2 4 4

1 1 2 2

1 1 1 2(1)

1 2(1)

5

42051807
CABLE D'ALIMENTATION SF 5X4mm2  (216070)
ZULEITUNGSKABEL 5X4mm2 (216070)
SUPPLY CABLE 5X4mm2 (216070)
CABLE D'ALIMENTATION SF 4X2.5mm2  (216071)

214076
CABLE LIAISON CORPS DE CHAUFFE
ANSCHLUSSKABEL ZUHEIZKOERPER
WIRES TO HEATING ELEMENTS

100850
CABLE D'ALIMENTATION SF 5X2.5mm2 (216004)
ZULEITUNGSKABEL 5X2.5mm2 (216004)
SUPPLY CABLE 5X2.5mm2 (216004)

Pos.
No article

Désignation / Bezeichmung / Designation
Nombre de pièces pae modele

400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12
RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

Anzahl Teile pro Model
Number of parts per model

214059
CONTRE ECROU M25X1.5
GEGEN, SICHERUNGSMUTTER M25X1.5
COUNTER NUT M25X1.5

Artikel-Nr

401109
BORNE DE MISE A TERRE GS3B
ERDUNGSKLEMME GS3B
EARTH CLIP GS3B
ECROU DE SECURITE 6P M5
SICHERUNGSMUTTER 6K M5
LOCK NUT 6P M5

211013
PATTE FIXATION BASSE PUISSANCE
BEFESTIGUNGSPLATTE
FIXING PLATE

214122

6

7

8

6

7

6

8

1 1 1 2(1)

1 2(1)

1 1 1 2(1)

X X X X

X X X X

Date Index
03/12/2008

FHD A

E

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste

E

11 401030
CONTACTE PONTAGE WAGO 4MM2
QUERBRUECKER WAKO 4MM2
BRIDGE CONTACT WAGO 4MM2

101052

Page 5/6

Caisson puissance / Hochspannungsanschlusskasten / Power box

12

ZULEITUNGSKABEL 4X4.5mm2 (216073)
SUPPLY CABLE 4X4.5mm2 (216073)

10 401053
FICHE CONTRÔLE 0.08-2MM WAGO
STECKDOSE 0.08-2MM WAGO
PLUG 0.08-2MM WAGO

9 101052
SUPPLY CABLE 4X2.5mm2 (216071)

100994
CABLE D'ALIMENTATION SF 4X4mm2  (216072) & (216074)
ZULEITUNGSKABEL 4X4.mm2 (216074)
SUPPLY CABLE 4X4mm2 (216074)
CABLE D'ALIMENTATION SF 4X4.5mm2  (216073)

ZULEITUNGSKABEL 4X2.5mm2 (216071)

6

7

6

9

8

1110

6

7

6

9

8

1110



Stock
min.

Part No.
211 311 411 422 SAV

MOELLER

MOELLER

DIL M(C)17 

DIL M(C)25

CONTACTEUR 24VDC 380-400V/7.5KW

Artikel-Nr Anzahl Teile pro Model

CONTACTEUR 24VDC 380-400V/11KW

215137

Nombre de pièces pae modele

Number of parts per model

AQ-TEC

Pos.
No article

Désignation / Bezeichmung / Designation

18

215138

Date Index
03/12/2008

FHD A

E

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste Page 6/6

Caisson puissance / Hochspannungsanschlusskasten / Power box E



Stock
min.

211 311 411 422 SAV

1 1 2 2

1 1 2 2

2 2 4 4

1 1 2 2

2 2 4 4

1 1 2 2

1 1 2 2

SET HEATING ELEMENT HOLDER
SET HEIZKOERPERHALTERUNG
SET BOITIER SUPERRIEUR PARTIEL

JOINT CENTRAL BOITIER SUP
DISCHTUNG HEIZKOERPERANSCHUSSBOX
SEAL TO HEATING CONNECTION BOX

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per model
Désignation / Bezeichmung / Designation

216181

211053
COUVERCLE PALIER
ABDECKUNG LAGER
COVER TO BEARING

211051
COQUE BOITIER SUP.
GEHAEUSEDECKEL
COVER BOX SUP.

211070

211050
PALIER U
U PROFIL
U PROFILE

JOINT PALIER U

JOINT COUVERCLE PALIER
DICHTUNG SCHARNIERDECKEL
SEAL FOR COVER BEARING

SEAL U PROFILE
PALIER POLYAMIDE

211068 DICHTUNG U PROFIL

1

2

D
ét

ai
l /

 

7

5

Pos.
Part No.

No article
Artikel-Nr

6

3

4

211071

1

4

3

5

6

8

9

11

12

12

14

2 2 4 4

2 2 4 4

4 4 8 8

2 2 4 4

6 6 12 12

4 4 8 8

1 1 2 2

Date Index
03/12/2008

FHD A

F

VIS T.BASSE  M5X25

F

N° liste Page: 1/7
Sous réserve de changements d'article / Artikel änderungen / Part ..

8 214077
PALIER POLYAMIDE

11 214064

10

THREADED END-FITTING

400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12

POLYAMIDE BEARING
POLYAMID LAGER

214214
EMBOUT 
MUFFENTUELLE

ZILINDRISCHE LINSENKOPFSCHRAUBE M5X4012 214065

9

CYL. RAISED COUNTERSUNK HEAD SCREW M5X40

VIS T. CYLINDRIQUE BOMBEE CRUC. M5X20
ZILINDRISCHE LINSENKOPFSCHRAUBE M5X20
CYL. RAISED COUNTERSUNK HEAD SCREW M5X20

RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

VIS T. CYLINDRIQUE BOMBEE CRUC. M5X40

13 400809

14 211240*

SCHRAUBE M5X25
SCREW M5X25
AUTOCOLLANT FRIFRI SA  ( SUR DEMANDE)
AUFKLEBER FRIFRI SA
STICKER  FRIFRI SA

 Pièce de rechange / Erazteile / Spare parts

Boîtier supérieur / Heizkörperkasten / Box heating elements

1

2

4

3

5

6

7

8

9

10

11

12

12

13

14

14

F

1

2

4

3

5

6

7

8

9

10

11

12

12

13

14

14



Stock
min.

211 311 411 422 SAV

1 1(+) 2

1 1(+) 2

1 1(+) 2

1 1(+) 2

1 1(+) 2

1 1(+) 2

Pos.
No article

Désignation / Bezeichmung / Designation

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro Model
Part No. Number of parts per model

ét
ai

l /
 

216017

1

216015

216016

216020
BOITIER PREMONT C.D.CH  11KW 440V
VORMONT.HALTERKASTEN H.K   11KW 440V
PREINST.HOLDER BOX H.E 11KW 440V

BOITIER PREMONT C.D.CH  9KW 440V
VORMONT.HALTERKASTEN H.K   9KW 440V
PREINST.HOLDER BOX H.E 9KW 440V

7.5KW 230V

9KW 230V

7.5KW 230V
7.5KW 230V

BOITIER PREMONT C.D.CH 
VORMONT.HALTERKASTEN H.K
PREINST.HOLDER BOX H.E 
BOITIER PREMONT C.D.CH  

PREINST.HOLDER BOX H.E 7.5KW 440V

9KW 230V
9KW 230V

BOITIER PREMONT C.D.CH  11KW 230V
VORMONT.HALTERKASTEN H.K   11KW 230V

VORMONT.HALTERKASTEN H.K   
PREINST.HOLDER BOX H.E 

PREINST.HOLDER BOX H.E 11KW 230V

216018
BOITIER PREMONT C.D.CH  7.5KW 440V
VORMONT.HALTERKASTEN H.K   7.5KW 440V

216019

1

41 422211

1

1

1

1

1

1

Date Index
03/12/2008

FHD A

416016

416018

D
é

416019

416017

416015

416020

BOITIER PREMONT C.D.CH  7.5KW 230V
VORMONT.HALTERKASTEN H.K   7.5KW 230V
PREINST.HOLDER BOX H.E 7.5KW 230V

BOITIER PREMONT C.D.CH  11KW 440V
VORMONT.HALTERKASTEN H.K   11KW 440V
PREINST.HOLDER BOX H.E 11KW 440V

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste Page: 2/7

Boîtier supérieur / Heizkörperkasten / Box heating elements F

VORMONT.HALTERKASTEN H.K   9KW 440V
PREINST.HOLDER BOX H.E 9KW 440V

1,
1

PREINST.HOLDER BOX H.E 

BOITIER PREMONT C.D.CH  9KW 230V
VORMONT.HALTERKASTEN H.K   9KW 230V

9KW 230V

BOITIER PREMONT C.D.CH  

BOITIER PREMONT C.D.CH  11KW 230V
VORMONT.HALTERKASTEN H.K   11KW 230V
PREINST.HOLDER BOX H.E 11KW 230V

PREINST.HOLDER BOX H.E 7.5KW 440V

BOITIER PREMONT C.D.CH  7.5KW 440V
VORMONT.HALTERKASTEN H.K   7.5KW 440V

9KW 440V

1

1.1

411

41 422211

F

1

1.1

411

41 422211



Stock
min.

211 311 411 422 SAV

1

1

1

1

1 1 2 2

1 1 2 2

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro Model
Part No. Number of parts per model

1,
2

316018
15KW 440V

VORMONT.HALTERKASTEN H.K 15KW 440V

Pos.
No article

Désignation / Bezeichmung / Designation
D

ét
ai

l /
 

VIS TETE FRAISEE 90° CR M3X10

316015 11.4KW 230V
PREINST.HOLDER BOX H.E 11.4KW 230V

2 211140
TIGE SUPPORT BOITIER SUP.
HEIZELEMENTHALTEBUGEL
HEATING ELEMENT HOLDING DEVICE

3

214088
AIMANT SWITCH
MAGNETSCHALTER
MAGNET SWITCH

316017

BOITIER PREMONT C.D.CH 11.4KW 230V
VORMONT.HALTERKASTEN H.K

15KW 230V
11.4KW 440V

VORMONT.HALTERKASTEN H.K 11.4KW 440V

PREINST.HOLDER BOX H.E 

PREINST.HOLDER BOX H.E 11.4KW 440V

BOITIER PREMONT C.D.CH 

BOITIER PREMONT C.D.CH 

316016
BOITIER PREMONT C.D.CH 15KW 230V
VORMONT.HALTERKASTEN H.K 15KW 230V
PREINST.HOLDER BOX H.E 

15KW 440V

5

6 2

1.2
311

1 1 2 2

1 1 1 2

1

4 4 8 8

1 1 2 2

Date Index
03/12/2008

FHD A

F

SENKKOPFSCHRAUBE KR. 90° M3X10
FLAT HEAD SCREW CR. 90° M3X10

214055
BOUCHON M10X1.5
BLINDPFROPFEN M10X1.5
BLINDSTOPPER M10X1.5

400882

5 214195
VIS T. CYLINDRIQUE BOMBEE CRUC. M5X10
ZILINDRISCHE LINSENKOPFSCHRAUBE M5X10
CYL. RAISED COUNTERSUNK HEAD SCREW M5X10

4

214045
PRESSE ETOUPE M10X1.5 ∅4-6
STOPBUCHSE M10X1.5∅4-6
GLAND / STUFF BOX  M10X1.5∅4-6

7

6 211069
JOINT CORPS DE CHAUFFE
DICHTUNG HEEIZORPER
SEAL HEATING ELEMENT

8

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste Page: 3/7

Boîtier supérieur / Heizkörperkasten / Box heating elements F

5

3

5

6

2

6

2

1.2
311

3 4

F

5

3

5

6

2

6

2

1.2
311

3 4



Stock
min.

211 311 411 422 SAV

1 2 2

1 2 2

1 2 2

1 2 2

1 2 2

1 2 2

1

211063
HEATING ELEMENT 211

211086

HEIZKORPER 211

11KW 230V

211062
CORPS DE CHAUFFE 211
HEIZKORPER 211 7.5KW 440V
HEATING ELEMENT 211

311060 HEIZKORPER 311 11.4KW 230V

CORPS DE CHAUFFE 211
HEIZKORPER 211 11KW 440V
HEATING ELEMENT 211

HEATING ELEMENT 311

211061
CORPS DE CHAUFFE 211
HEIZKORPER 211 9KW 230V
HEATING ELEMENT 211

211085
HEATING ELEMENT 211

211060
CORPS DE CHAUFFE 211

7.5KW 230VHEIZKORPER 211
HEATING ELEMENT 211

Part No. Number of parts per model
Pos.

No article

Désignation / Bezeichmung / Designation

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro Model

CORPS DE CHAUFFE 311

9

CORPS DE CHAUFFE 311

CORPS DE CHAUFFE 211
9KW 440V

CORPS DE CHAUFFE 211
HEIZKORPER 211

9

10

1

1

1

1 1 1 2

1 1 1 2

1 1 1 2

Date Index
03/12/2008

FHD A

ISOLATIONSSCHLAUCH RIFLASIL ∅6 L=1m
INSULATING CABLE HOSE RIFLASIL  ∅6 L=1m

Page: 4/7

11,1

Sous réserve de changements d'article / Artikel änderungen / Part ..

214175
SONDE TRIPLE VISION / BASIC+
DREIFACH SONDE VISION / BASIC+
TRIPLE PROBE VISION / BASIC+

F

311061
CORPS DE CHAUFFE 311
HEIZKORPER 311 15KW 230V
HEATING ELEMENT 311

HEATING ELEMENT 311

311062
CORPS DE CHAUFFE 311
HEIZKORPER 311 11.4KW 440V
HEATING ELEMENT 311

Boîtier supérieur / Heizkörperkasten / Box heating elements

11,2 400437
GAINE RIFLASIL     ∅6 L=1m

311063
CORPS DE CHAUFFE 311
HEIZKORPER 311 15KW 440V

11,3

 Pièce de rechange / Erazteile / Spare parts N° liste

11 216153
SET SONDE TRIPE VISION / BASIC+
DREIFACH SONDESET  VISION / BASIC+
SET TRIPLE PROBE VISION / BASIC+

10

F

9

11

11.2

11.1

10

F

9

11

11.2

11.1

10



Stock
min.

1 1 1 2

1 1 1 2

1 1 1 2

1 1 1 2

1 1 2 2

1 1 2 2

1 1 2 2

SET BRIDE DE SONDE VISION (2PCS)
BRIDENSET SONDE (2STK)
SET FLANGE (2PCS)

12 216213

12,2 214069

12,3

211065

SET FLANGE VISION / BASIC+

No article
Désignation / Bezeichmung / Designation

SET D'ECHANGE BRIDE DE SONDE VISION / BASIC+
BRIDENSET SONDE VISION / BASIC+

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro Model
Part No. Number of parts per model

Pos.

ROND   ∅4.3/9/0.8 INOX
UNTERLASSCHEIBE 4.3/9/0.8 INOX
WASCHER 4.3/9/0.8 INOX

12,1

12,4

VIS T.6P AVEC FENTE M4X8
SCHLITZSCHRAUBE 6K M4X8
SLOTTER SCREW 6P M4X8

400904

SWITCH HAMLIN 230V - 1500
SWITCH HAMLIN 230V - 1500

13 2162
SET D'ECHANGE SWITCH HAMLIN 230V
AUSTAUSCHSET SWITCH HAMLIN 230V
EXCHANGE SET SWITCH HAMLIN 230V

09406105
ECROU 6P M8
MUTTER 6K M8
NUT HEX. M8

13,1

13,2

214116
SWITCH HAMLIN 230V - 1500

12

12.1

12.2

12.3

13
1415

1 1 2 2

1 1 2(1) 2(1)

Date Index
03/12/2008

FHD A

F

17

14 211024
DOUILLE AXE FIXE SUP. PANIER 
FUEHRUNG LIFTSTAB
CARTRIDGE FIXED AXIS

16

15 214207
BOUCHON 3/8"
BLINDPFROPFEN 3/8"
BLINDSTOPPER 3/8"

18

19

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste Page: 5/7

Boîtier supérieur / Heizkörperkasten / Box heating elements F

12

12.1

12.2

12.3

13

13.2

13.1

1415

12

12.1

12.2

12.3

13

13.2

13.1

1415



Stock
min.

211 311 411 422 SAV

1 1 2 2

1 1 2 2

2 2 4 4

1 1 2 2

1 1 2 2

2 2 4 4

1 1 2 226 211071
JOINT CENTRAL BOITIER SUP
DISCHTUNG HEIZKOERPERANSCHUSSBOX
SEAL TO HEATING CONNECTION BOX
JOINT PALIER U

23 211051
COQUE BOITIER SUP.
GEHAEUSEDECKEL
COVER BOX SUP.

25 211070
JOINT COUVERCLE PALIER
DICHTUNG SCHARNIERDECKEL
SEAL FOR COVER BEARING

21 211050
PALIER U
U PROFIL
U PROFILE

22 211053
COUVERCLE PALIER
ABDECKUNG LAGER
COVER TO BEARING

D
ét

ai
l /

 

20 216180
SET BOITIER SUPERRIEUR COMPLET
SET HEIZKOERPERHALTERUNG
SET HEATING ELEMENT HOLDER

Pos.
No article

Désignation / Bezeichmung / Designation

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro Model
Part No. Number of parts per model

24 211052
BASE BOITIER SUP.
GRUNDPLATTE HEIZELEMENTHALTER
BASE HEATING ELEMENT HOLDER

20

30

22

26

29
34

24

23

32

25

33

331 1 2 2

1 1 2 2

2 2 4 4

2 2 4 4

4 4 8 8

2 2 4 4

6 6 12 12

Date Index
03/12/2008

FHD A

 Pièce de rechange / Erazteile / Spare parts N° liste

31 400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12

Page: 6/7

Boîtier supérieur / Heizkörperkasten / Box heating elements F

33 214065
VIS T. CYLINDRIQUE BOMBEE CRUC. M5X40
ZILINDRISCHE LINSENKOPFSCHRAUBE M5X40
CYL. RAISED COUNTERSUNK HEAD SCREW M5X40

Sous réserve de changements d'article / Artikel änderungen / Part ..

RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

32 214064
VIS T. CYLINDRIQUE BOMBEE CRUC. M5X20
ZILINDRISCHE LINSENKOPFSCHRAUBE M5X20
CYL. RAISED COUNTERSUNK HEAD SCREW M5X20

29 214077
PALIER POLYAMIDE
POLYAMID LAGER
POLYAMIDE BEARING

30 214214
EMBOUT 
MUFFENTUELLE
THREADED END-FITTING

27 211068 DICHTUNG U PROFIL
SEAL U PROFILE

F

28 211069
JOINT CORPS DE CHAUFFE
DICHTUNG HEEIZORPER
SEAL HEATING ELEMENT

20

30

22

26

29
34

28

24

27

23

32

31

25

21

33

33

35

F

20

30

22

26

29
34

28

24

27

23

32

31

25

21

33

33

35



Stock
min.

4 4 8 8

4 4 8 8

1 1 2 2

1 1 2 2

1 1 2 2

1 1 2 2

35

40

41

39 211238
AUTOCOLLANT FRIFRI / FALCON
AUFKLEBER FRIFRI / FALCON
STICKER  FRIFRI / FALCON

211237
AUTOCOLLANT FRIFRI / METOS
AUFKLEBER FRIFRI / METOS
STICKER  FRIFRI / METOS

211239
AUTOCOLLANT FRIFRI / HUGENTOBLER
AUFKLEBER FRIFRI / HUGENTOBLER
STICKER  FRIFRI / HUGENTOBLER

38

211240
AUTOCOLLANT FRIFRI SA
AUFKLEBER FRIFRI SA
STICKER  FRIFRI SA

36

37

34 400809
VIS T.BASSE  M5X25
SCHRAUBE M5X25
SCREW M5X25

214195
VIS T. CYLINDRIQUE BOMBEE CRUC. M5X10
ZILINDRISCHE LINSENKOPFSCHRAUBE M5X10
CYL. RAISED COUNTERSUNK HEAD SCREW M5X10

Pos.
No article

Désignation / Bezeichmung / Designation
Nombre de pièces pae modele

Artikel-Nr Anzahl Teile pro Model
Part No. Number of parts per model

37

38

Date Index
03/12/2008

FHD ABoîtier supérieur / Heizkörperkasten / Box heating elements

F

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste Page: 7/7

46

F

47

44

45

43

42

41

37

38

39

40

F
37

38

39

40



Stock
min.

211 311 411 422 SAV

1

1

1 1

1 1 1 1

1 1 1 1

Pos.
Part No.

No article
Artikel-Nr

1

2

216009

316009

416009

3

D
ét

ai
l /

 TURE MONT.   311

TURE MONT.   411 / 422

TIGE PLIEE
GEBOGENER STEIL
BENDED ROD

PORTE ASS.    411 / 422
DOOR ASS.      311

PORTE ASS.    311
DOOR ASS.      211
TURE MONT.   211
PORTE ASS.    211

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per model
Désignation / Bezeichmung / Designation

401241
POIGNEE DE PORTE
TURGRIFF
DOORHANDLE

DOOR ASS.      411 / 422

100805

2

1

5

4

3

2 2 2 2

1 1 1 1

Date Index
03/12/2008

FHD A

4

5

6

400806
SUPPORT TIGE
HALTERUNG
ROD SUPPORT

10

400808

7

8

9

SCREW                    M5X20

VIS SANS TETE    M5X20
SCHRAUBE           M5X20

Sous réserve de changements d'article / Artikel änderungen / Part ..

G

G

N° liste Page: 1/1 Pièce de rechange / Erazteile / Spare parts

Porte ass. / Türe mont. / Door ass.

2

1

5

4

3

G

2

1

5

4

3



Stock
min.

211 311 411 422 SAV

1 1 1 1(2)

1 1 1 1(2)

1 1 1 1(2)

1 1 1 1(2)

2 2 2 2(4)

1 1 1 1(2)

2 2 2 2(4)

2 2 2 2(4)

From serial 
number                   
Du numéro 
matricule                
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

91102221

91102221
COPPER OIL SEAL 

401103
RONELLE PLANE D5.3/15X1.2
UNTERLASSCHEIBE D5.3/15X1.2
WASCHER D5.3/15X1.2

SCHRAUBE 6K M5X12
SCREW 6P M5X12

EQUERRE SUPPORT POMPE
PUMPENHALTER WINKELPLATTE

CONNECTION MALE / MALE G3/8"
VERBINDUNG VATER / VATER G3/8"
RACCORD MALE / MALE G3/8"

214013

214012

401239 KUPFER DICHTUNGSSCHEIBE

PUMP WAGNER 24VDC 3BAR
PUMPE WAGNER 24VDC 3BAR
POMPE WAGNER 24VDC 3BAR

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per modelDésignation / Bezeichmung / Designation

RONDELLE D'ETANCHEITE CUIVRE 

400774
VIS TAPTITE CYL.CRU. M4X20
TAPTITE LINSENSCHR.KREUZ. M4X20
TAPTITE SCREW M4X20

211078
PUMPHOLDER ANGLE PLATE

401203
VIS T. 6P M5X12

RONDELLE EVENTAIL M4
FACHERSCHEIBE M4

4

5

6

Pos.
Part No.

No article
Artikel-Nr

3

2

1

09413002

2

1

3

4
7

1

2 2 2 2(4)

1 1 1 1(2)

2 2 2 2(4)

1 1 1 1(2)

1 1 1 1(2)

1 1 1 1(2)

1 1 1 1(2)

Date Index
03/12/2008

FHD A

91102222

91102221

91102221

Sous réserve de changements d'article / Artikel änderungen / Part ..

H

N° liste Page: 1/2Pièce de rechange / Erazteile / Spare parts

Système pompage / Pumpsystem / Pump System

H

7

COPPER OIL SEAL 

FACHERSCHEIBE M4
SERRATED LOCKWASHER M4
VARIFLEX 400/800mm / 2X3/8"
VARIFLEX 400/800mm / 2X3/8"
VARIFLEX 400/800mm / 2X3/8"

JOINT O-RING POMPE WAGNER

VARIFLEX 400/800mm DN10 CR3/8 + PLUG COUPLING G3/8" 10L

214015

SET D'ECHANGE ACCOUPLEMENT POMPE VISION / BASIC+

RONDELLE D'ETANCHEITE CUIVRE 

ANSCHULSSSTUECKSET VISION / BASIC+
SET COUPLING OIL POMP VISION / BASIC+

401239

VARIFLEX 400/800mm DN10 CR3/8 + UNION MALE GE 3/8" 10L
VARIFLEX 400/800mm DN10 CR3/8 + RINGVERSCHLUSS G3/8" 10L216037

7

214087

KUPFER DICHTUNGSSCHEIBE

400997

ACCOUPLEMENT POMPE
PUMPENKUPPLUNG
POUMPCOUPLING

8,1

09413002

O-RING DICHTUNG PUMPE WAGNER
O-RING SEAL PUMP WAGNER

8,2

2161888

2

1

3

4

4
7

8

8.2

8.1

7

1

5
6

7

2

1

3

4

4
7

8

8.2

8.1

7

1

5
6

7



Stock
min.

211 311 411 422 SAV

1 1 1 1(2)

2 2 2 2(4)

2 2 2 2(4)

1 1 1 1(2)

1 1 1 1(2)

1 1 1 1(2)

X X X X

10

11,1

11,2

11,3

11

09485011
BANDE TEFLON
TEFLON BAND
TEFLON TAPE
PISTOLET

401235
COUPLEUR RAPIDE G3/8"
SCHNELLVERSCHLUSS G3/8"
FAST COUPLING G3/8"

211147
TUBE RIGIDE 3/8"
FESTES ROHR 3/8"
RIGID PIPE 3/8"

216008
TUBE INTERNE POMPAGE STD
ANSCHLUSSROHR  PUMP STD
INTERNAL PIPE FOR PUMPING STD

400918
ECROU EN CAGE M4
KAFIG MUTTER M4
NUT IN CAGE M4

Pos.
No article

400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12
RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

211048
PROFIL U SUPPORT ACCOUPLEMENT POMPE
U-PROFIL HALTERUNG PUMPENKUPPLUNG
U-PROFILE HOLDER PUMPCOUPLING

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro Model
Part No. Number of parts per model

Désignation / Bezeichmung / Designation

From serial 
number                   
Du numéro 
matricule                
Ab der 
Seriennummer

Up to serial 
number                 
Au numéro 
matricule             
Bis zur 
Seriennummer

11

10

8.2

12

1 1 1 1(2)

1 1 1 1(2)

Date Index
03/12/2008

FHD A

14

15

16

H

18

13

Sous réserve de changements d'article / Artikel änderungen / Part ..

12

 Pièce de rechange / Erazteile / Spare parts N° liste Page: 2/2

Système pompage / Pumpsystem / Pump System H

17

214160
TUYAU DE VIDANGE STD 1.5M
ENTLEERUNGSSCHLAUCH 1.5M STD
FLEXIBLE EVACUATION TUBE 1.5M STD

216060
PISTOLET
EINLAUFROHR KOMPLETT
DRAIN PIPE COMPLETE

11

11

11.1

11.2

13

12

10

8.2

12

11

11

11.1

11.2

13

12

10

8.2

12



Stock
min.

211 311 411 422 SAV

1 1 (2) 2

1

1 1 1(2) 2

1 1 1(2) 2

1 1 1(2) 2

1 1 1(2) 2

1 1 2 2

09413005

216175

2 216186

09406105

SET D'ECHANGE LIFT  211 / 311 / 422 & (412)
AUSTAUSCHSET LIFT 211/ 311 / 422 & (412)
EXCHANGE SET BASKET LIFT 211 / 311 / 422 & (412)

D
ét

ai
l /

 

1

416175 AUSTAUSCHSET LIFT 411
SET D'ECHANGE LIFT 411

3

2,1

2,2

2,3

214048
AXE LIFT
STANGE LIFT
AXIS LIFT

SCREW 6P M8X80
SCHRAUBE 6K M8X80214063
VIS T. 6P M8X80

RONDELLE EVENTAIL M8
FACHERSCHEIBE M8

LIFT N° 214050 24VDC 30W + THREDED
LIFT N° 214050 24VDC 30W + GEWINDEHULSE
LIFT N° 214050 24VDC 30W + DOUILLE MONTE

EXCHANGE SET BASKET LIFT 411

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per model
Désignation / Bezeichmung / Designation

SERRATED LOCKWASHER M8

ECROU 6P M8
MUTTER 6K M8
NUT 6P M8

Pos.
Part No.

No article
Artikel-Nr

1

21
61

75

2

41
61

75

1

2

7
8

3

4 4
5

10

3

6

5

9

8

8

6

1 1 2 2

2 2 4 4

1 1 2 2

1 1 2

1 1 2

3

3

Date Index
03/12/2008

FHD A

7

5

6

4

8

214067
VIS SANS  CREUX M6X20
SCHRAUBE OHNE KOPF M6X20
SCREW WITHOUT HEAD M6X20

214172
VIS SANS T. 6P CREUX M6X40 (LIFT 411)

9 214060
ECROU DE SECURITE 6P M6 (LIFT 411)

I

N° liste Page:1/2 Pièce de rechange / Erazteile / Spare parts

Système lift / Liftsystem / Lift system

AXIS LIFT

401070

CIRCLIPS 22X1.5 LIFT

401071
ROULEMENT D12 SFERAX LIFT
LEANGSKUGELLAG. (LAGER SFERAX) LIFT
LINEAR BEARING (BEARINGSFERAX) LIFT

UNTERLASSCHEIBE D6.4/18X1.6
WASCHER D6.4/18X1.6

CIRCLIPS 22X1.5 LIFT

CIRCLIPS 22X1.5 LIFT
JOINT 1219 LIFT
DICHTUNG 1219 LIFT

SCHRAUBE OHNE KOPF M6X40 (LIFT 411)
SCREW WITHOUT HEAD M6X40 (LIFT 411)

SEAL 1219 LIFT
RONELLE PLANE D6.4/18X1.6

401072

09411116

Sous réserve de changements d'article / Artikel änderungen / Part ..

SICHERUNGSMUTTER 6K M6 (LIFT 411)
LOCK NUT 6P M6 (LIFT 411)

1

21
61

75

2

41
61

75

1

2

2

2.2

2.3 2.1

7
8

3

4 4
5

10

3

6

5

9

8

8

6

11

4

5

6

I

1

21
61

75

2

41
61

75

1

2

2

2.2

2.3 2.1

7
8

3

4 4
5

10

3

6

5

9

8

8

6

11

4

5

6



Stock
min.

211 311 411 422 SAV

3

1

1

1 1 2 2

1 1

2 2

1 1 2 2

Pos.

9

10

12

13

CLIP ANGLE LIFT 411

211190

11

Nombre de pièces pae modele
Anzahl Teile pro Model

Part No.

411147
EQUERRE FIXATION LIFT 411

214060
ECROU DE SECURITE 6P M6 (LIFT 411)
SICHERUNGSMUTTER 6K M6 (LIFT 411)
LOCK NUT 6P M6 (LIFT 411)

No article

Désignation / Bezeichmung / DesignationArtikel-Nr
Number of parts per model

411148
TRAVERSE U SUPPORT AXE (LIFT 411)
TRAVERSE U SUPPORT AXE (LIFT 411)
TRAVERSE U SUPPORT AXE (LIFT 411)

214049
DOUILLE AXE SUPPORT PANIER
DURCHFUHRUNGSHULSE LIFTSTAB
GUIDE BUSH/SLEEVE LIFT ROD

EQ.FIXATION LIFT 411

EQUERRE FIXATION LIFT
EQ.FIXATION LIFT
CLIP ANGLE LIFT 

211228
SUPPORT ROULEMENT LIFT
LIFTLAGER HALTERUNG
LIFT BEARING HOLDER

400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12
RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

14

16

15

13

12 15

2 2 4 4

2 2 4 4

1 1 2 2

4 4 8 8

2 2 4 4

2 2 4 4

Date Index
03/12/2008

FHD A

14

214078
BASE FIXATION LIEN PLASTIQUE
PLASTIKBEFESTTIGUNG KABEL
PLASTICFIXING CABLE

15

LIFT BEARING HOLDER

RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

400918
ECROU EN CAGE M4

400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12
RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12

N° liste

17

KAFIG MUTTER M4

LINSENKOPFSCHRAUBE ECO-FIX M4X12

Page: 2/2

I

 Pièce de rechange / Erazteile / Spare parts

Système lift / Liftsystem / Lift system

16

400431
VIS TETE BOMBEE CRUCIFORME. ECO-FIX M4X12
LINSENKOPFSCHRAUBE ECO-FIX M4X12
RAISED COUNTERSUNK HEAD SCREW ECO-FIX M4X12

211188

Sous réserve de changements d'article / Artikel änderungen / Part ..

NUT IN CAGE M4

COLONNE VERTICALE 
VERTIKALE STUTZE
VERTICAL COLUMN

14

16

15

13

12 15

13 14

12

I

14

16

15

13

12 15

13 14

12



Stock
min.

211 311 411 422 SAV

1 2

1

1

1 2

1

2

1

Pos.
Part No.

No article
Artikel-Nr

100761
PANIER 311

SUPPORT PANIER

Nombre de pièces pae modele
Anzahl Teile pro Model

Number of parts per model
Désignation / Bezeichmung / Designation

COUVERCLE 411

411048
PANIER 411
KORB 411
BASKET 411

100831

DECKEL 311
COUVERCLE 311

216059

316059

416059 DECKEL 411

COVER 211 / 422
DECKEL 211 / 422
COUVERCLE 211 / 422

COVER 411

301093
PANIER PETIT 311
KORB KLEIN 311
BASKET SMALL 311

COVER 311

KORB 311
BASKET 311

PANIER 211 / 422
KORB 211 /422
BASKET 211 / 422

1

2

2

3 4

1

1 1 2 2

1

1 2

1

1

1 2

1

Date Index
03/12/2008

FHD A

311046
PANIER GRILLE 311
KORB GITTER 311
BASKET GRID RANGE 311

211046
PANIER GRILLE 211 / 422
KORB GITTER 211/ 422
BASKET GRID RANGE 211 / 422

411047
GRILLE 411
GITTER 411
GRID RANGE 411

KORBAUFHANGEBUGEL 301093
BASKET HOLDER 301093
GRILLE 211/422

211067

211047

311067

SUPPORT PANIER
KORBAUFHANGEBUGEL
BASKET HOLDER
SUPPORT PANIER 301093

J

N° liste Page: 1/2 Pièce de rechange / Erazteile / Spare parts

Accessoires / Zubehörteile / Accessories

J

3

4

5

6

GITTER 211/422
GRID RANGE 211/422

311047
GRILLE 311
GITTER 311
GRID RANGE 311

Sous réserve de changements d'article / Artikel änderungen / Part ..

2

3 4

1

5 6

J

2

3 4

1

5 6



Stock
min.

211 311 411 422 SAV

1

1 2

1 1

1 2

1 1

1 2

1 1101159
FILTRE TISSUS 311/411
FEIN FILTER 311/411
THIN FILTER 311/411

101143
SUPPORT FILTRE 311/411
FILTER RAHMEN 311/411
FILTER SUPPORT 311/411

101158
FILTRE TISSUS 211/422
FEIN FILTER 211/422
THIN FILTER 211/422

101142
SUPPORT FILTRE 211/422
FILTER RAHMEN 211/422
FILTER SUPPORT 211/422

101140
PASSOIRE 311/411
SIEB 311/411
DRAIN BASKET 311/411

101139
PASSOIRE 211/422
SIEB 211/422
DRAIN BASKET 211/422

411046
PANIER GRILLE 411
KORB GITTER 411
BASKET GRID RANGE 411

Désignation / Bezeichmung / Designation

Nombre de pièces pae modele
Artikel-Nr Anzahl Teile pro Model
Part No. Number of parts per model

7

8

9

6

Pos.
No article

7 8

10

9

1 2

1

1

1 1 1 1

1 1 1 1

1 1 1 1(2)

Date Index
03/12/2008

FHD A

11

12

10

13

Sous réserve de changements d'article / Artikel änderungen / Part ..
 Pièce de rechange / Erazteile / Spare parts N° liste Page: 2/2

Accessoires / Zubehörteile / Accessories J

PLUG 32A (400V 5POL.)
401029

FICHE 32A (400V 5POLES)
STECKER 32A (400V 5POL.)

211133
TRAVERSE POUR RELIER DEUX FRITEUSES
VERBINDUNGSTEG UM ZWEI FRITEUSEN
CONNECTING ELEMENT TWO FRYERS

100805
TIGE PLIEE
GEBOGENER STEIL
BENDED ROD

311045
BAC 311
BEHALTER 311
OIL CANTAINER 311

411045
BAC 411/422
BEHALTER 411/422
OIL CANTAINER 411/422

THIN FILTER 311/411

211045
BAC 211/422
BEHALTER 211/422
OIL CANTAINER 211/422

7 8

10

9

11

12

13

J

7 8

10

9

11

12

13




